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MODEL NO. 2414

ITEM PART NO. DESCRIPTION QTY NOTE
001 911148-2 Trapézfeju csavar M4x25 911148   1
002 911148-2 Trapézfeju csavar M4x25 911148   1
003 911273-9 Trapézfeju csavar M5x50 911273   2
004 911253-5 Trapézfeju csavar M5x30 911253   1
005 911148-2 Trapézfeju csavar M4x25 911148   1
006 181976-1 HANDLE SET   1

INC. 103
007 265995-6 Önmetszo csavar M4x18*   2
008 687052-4 Kábel-feszültségmentesíto 6870   1
009 682507-4 Kábelvédo 12-200   1
010 665231-4 POWER SUPPLY CORD 1.00-3-2.5   1
011 911334-5 PAN HEAD SCREW M6X20   1
012 322049-3 Akasztóhorog 2414/2414NB/LC12   1
013 924206-5 Szárnyas csavar M5x10 924206-5   1
014 942101-7 Rugós alátét 5 942101-7   1
015 341395-5 Fékezo lemez 2414   1
016 931302-2 Hatlapú anya M6 931302-2   1
017 931302-2 Hatlapú anya M6 931302-2   1
018 942151-2 Rugós alátét 6 942151-2*   1
019 253011-6 Lapos Alátét 6 LS1440   1
020 282013-5 Lánc 2414   1
021 265380-3 Hatlapú csavar M6x18 2414   1
022 953106-2 Csapszegecs 0-5 953106-2   4
023 859380-9 NAME PLATE 2414   1
024 284010-7 Motorház hátsó burkolata 2412N   1
025 651018-0 Kapcsoló HPAHR2-3S 1805B, 9609   1
026 911211-1 Trapézfeju csavar M5x12 911211   2
027 646329-6 Fojtótekercs 5500S   1 240V
028 911103-4 Trapézfeju csavar M4x6 911103-   1
029 263002-9 Gumi csapszeg 4 263002-9   1
030 643650-4 Szénkefetartó-sapka 6,5-13,5 (   2
031 181044-0 Szénkefe CB-153 (CB-152)*   1
032 156409-5 Motorház 2414K/2414 N E   1

INC. 29
033 681002-1 Szigetelo alátét 6910/2040/201   2
034 343299-7 Légterelo lap 2412B/2414   1
035 211066-7 Golyóscsapágy 6200LLB 211066-7   1
036 213051-6 Tömítés 10 213051-6*   1
037 524493-2 Állórész 220V 2412N, 2414   1 220V
038 911938-3 Trapézfeju csavar M5x85 911907   2
039 514543-1 Forgórész 220V 2412N, 2414   1 220V

INC. 35,36,40,41,42
040 241515-0 Ventilátorkerék 92 2414NB*   1
041 213202-1 Tömítés 15 HM1200/5100BR/89S   1
042 211206-7 Golyóscsapágy 6202LLB 211206-7   1
043 150053-0 SAFETY COVER COMPLETE   1
044 325517-5 Tengely 2412N/2414   1
045 254032-1 Ék 5 2404/5800BR/SR2300   1
046 211306-3 #Golyóscsapágy 6204 - lásd: 21   1
047 263005-3 Gumi csapszeg 6 263005-3   1
048 263002-9 Gumi csapszeg 4 263002-9   1
049 231240-1 Nyomórugó 7 231240-1*   1
050 325518-3 Tengelyütközo 2412N/2414   1
051 213460-9 O-gyuru 35 HR5001C + /HK18/HM1   1
052 157331-9 Fogaskerékház 2414/2412N   1

INC. 48,51
053 211061-7 Golyóscsapágy 6000LLB 211061-7   1
054 961060-6 Seeger-gyuru S-20 961060-6*   1
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055 221628-3 Fogaskerék 54 2414   1
056 157026-4 Csapágyház 2414   1

INC. 47
057 253755-8 Lapos Alátét 20 2414   1
058 911276-3 Trapézfeju csavar M5x55 911276   4
059 224141-0 Belso illesztoperem 120 2414   1
060 257054-0 Gyuru 210 2414/4110B   1
061 224142-8 Külso illesztoperem 120 2414   1
062 251680-7 Hatlapú csavar M10x25 2414/NB   1
063 253751-6 Lapos Alátét 24 6905B   1
064 251683-1 Hatlapú csavar M8x40 2414   1
065 942201-3 Rugós alátét 8 942201-3   1
066 345141-8 Csofedél (balos) 2414   1
067 251683-1 Hatlapú csavar M8x40 2414   1
068 942201-3 Rugós alátét 8 942201-3   1
069 345142-6 Csofedél (jobbos) 2414   1
070 253751-6 Lapos Alátét 24 6905B   1
071 331087-4 Cso 24 2414   1
072 231526-3 Visszahúzó (torziós) rugó 26 2   1
074 265201-9 Hatlapú csavar M10x25 265201-9   2
076 345145-0 Megvezeto lap 2414   1
077 911349-2 Trapézfeju csavar M6x28 911349   3
079 421277-8 Gumi alátámasztás 2414K   3
081 272021-4 Forgatókar satuhoz 2414K/   1
082 951163-4 Hasított Csapszeg 5-20 951163-   1
083 132385-7 Alaplemez, komplett 2414   1
084 931402-8 Hatlapú anya M8 931402-8*   1
085 942201-3 Rugós alátét 8 942201-3   1
086 253752-4 Lapos Alátét 8 2414/2414NB/550   1
087 232047-8 Laprugó 2414   1
088 253011-6 Lapos Alátét 6 LS1440   1
089 911316-7 Trapézfeju csavar M6x14 911316   1
090 343546-6 Satupofák 2414K   1
091 265922-3 Csavar M8 2414K   1
092 342497-0 SatucsavarTengely-burkolat   1
093 253731-2 Lapos Alátét 8 253731-2   1
094 342496-2 Összeköto elem 2414   1
095 911451-1 Trapézfeju csavar M8x30 911451   1
096 253731-2 Lapos Alátét 8 253731-2   1
097 311949-2 Csavarvezeték 2414B/K/NB/L   1
098 951066-2 Hasított Csapszeg 3-18 951066-   1
099 322239-8 SatucsavarTengely 2414K/2414N   1
100 961012-7 Zárógyuru E-6 961012-7   1
101 271607-1 Forgatógomb 20 2414/5500S - ré   1
102 256614-5 #Csapszeg 8 2414/5500S - régi   1
103 181976-1 HANDLE SET   1

INC. 6
104 322209-7 Gyors muködésu feszíto emelo 2   1
105 819064-1 MAKITA címke   1
106 213218-6 O-gyuru 16 AN7000   1
400 782210-8 SOCKET WRENCH   17   1
401 792189-5 CUT-OFF WHEEL 355-NO.10   1 AEPD-007/93
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